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UN38.3 M=
Test summary of UN38.3

HAL i 5% Ha it 2H 32 B Description of cell or battery:

MR SLE6 = Z 7R K Bk 2215 B Name and contact

information of the test laboratory:

%45 Model No.: POA-039

Sfk Name: | IEEEET AL
Rechargeable Li-lon Battery

257 Type: Lithium ion Battery

#E {8 Rating: 54V, 9.8Ah, 530Wh
JEAR Description: 3K 514 Almost cuboid

Jii & Mass: Approx. 3.16kg

R HL Il ZH BAR )R 44 R ALK 215 2. Name and contact
information of cell, battery, or product manufacturer:
B

Name: Dan-Tech Energy Ltd

ikl

Address: Raoul Wallenberg 6,6971905 Tel-Aviv,ISREAL

B IRYITRARAS 5658 (147 B 2 =]
Name: Waltek Testing Group Co., Ltd.
Mk [ TR RS T R S KRR
Address: & 775
No. 77, Houjie Section, Guantai
Road, Houjie Town, Dongguan
City, Guangdong, China
i
+86-769-2267 6998
Tel No.:
HI A _
info@waltek.com.cn
Email:
[Ep 1N
i www.waltek.com.cn
Website:

HLIE
+972-3-6007670

ME— AR50 i 7 IR 565 A unique test report
identification number: WTX24D04076055B

Tel No.:

MARHR 75 2% & H 1 Issue date of the test report:
2024-04-24
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Email:

ran@danenergy.com.cn

[SpE1
www.danenergy.com

SEFER T GRIEFFREFMY 28 7 RiEIT 1
Reference to the revised edition of the Manual

of Test and Criteria used: Rev.7/Amend1

Website:

25 Ntk 4 FIHR 4 Name and T Iéf Sig
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Inspection & Testing Services >’
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ZMAfh Deval Qin / #8277 N\ Designate

%% H i Issue Date: 2024-04-24

&l

8 45 3L List of tests conducted and results:

= AR Altitude Simulation Pass
IR 5 Thermal Test Pass
=5l Vibration Pass
it Shock Pass
A1 45 4% External short circuit Pass
X fE i/ Impact [ #5/%/Crush Pass
it 78 # Overcharge Pass
S5l i H Forced discharge Pass
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Waltek Testing Group Co., Ltd.
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